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DESCRIPTION SERIAL NUMBER 

HOOD AND FUEL TANK, SUPPORT, RADIATOR, SCREEN AND CONNECTIONS-Continued 

350 985 RI I SIDE, RADIATOR SCREEN, R.H. 
120 221 · SCREW, MACHINE, SLOTTED-RD-HD,, cD-PLTD,, No. I0-24NC x 1/2" 

106 497 WASHER, LOCK, No. 10 

350 984 RI I SIDE, RADIATOR SCREEN, L.H. 
120 221 SCREW, MACHINE, SLOTTED-RO-HD,, CD-PL TD,, No. i0-24NC x 1/2" 

106 497 WASHER, LOCK, No. 10 

•· 

4 665 D GASKET, WATER OUTLET ELBOW 

351 036 RI CLIP, RADIATOR OVERFLOW PIPE 

351 478 R91 CHANNEL, RADIATOR ·s10E, R.H. 
179 816 SCREW, CAP, HEX-Ho., 5/16-18NC x 3/4" 

179 817 SCREW, CAP, HEX-Ho., 5/i6-18NC x 7/8" 

103 320 WASHER, LOCK, 5/16" 

351 033 RI PLATE, RADIATOR HOLO-OOWN 

179 817 SCREW, CAP, HEX-HD., 5/16-i8NC x 7/8" 
103 320 WASHER, LOCK, 5/16" 

351 032 RI GASKET, RADIATOR 

251 43 I RI GASKET, WATER INLET ELBOW 

251 1J30 RI ELBOW, WATER INLET 

179 838 SCREW, CAP, HEX-Ho., 3/8-16NC x 7/811 

103 321 WASHER, LOCK, 3/811 

357 870 R91 CLAMP, RAOIA~OR HOSE (WILL WORK FOR 91 406 HA), 
27 648 D HOSE, RADIATOR OUTLET, 1-5/8" I ,D, X 2-3/8" LONG, 3 PLY 

350 888 RI NIPPLE, RADIATOR OUTLET 
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